
 

78th  MEDICAL  GROUP DRUG LIST                       23 Aug 04 
ALL MEDICATIONS ARE GENERIC IF AVAILABLE  

  
ANTIHISTAMINES/DECONGESTANT ANTICONVULSANTS 
  
Benadryl 25mg, 50mg Capsules, Elixir Depakote 125mg Sprinkle, 250mg Tablet, 500mg ER Tablet 
Cardec-DM Drops, Syrup Dilantin 50mg Infatab, 100mg Capsule 
Cardec-S Drops, Syrup Klonopin 0.5mg, 1mg Tablet 
Chlor-Trimeton 4mg Tablet, Liquid Neurontin 100mg, 300mg, 400mg Capsule, 600mg Tablet 
Claritin 10mg Tablet Phenobarbital 15mg, 30mg Tablet, 20mg/5ml Elixir 
Deconamine-SR Capsule Tegretol 200mg Tablet 
Entex PSE Tablet  
Kronafed A Jr Capsule ANTI-INFLAMMATORY  (NON-STEROIDAL) 
PediaCare Infant Drops  
Periactin 4mg Tablet, Syrup Advil Suspension 
Sudafed 30mg Tablet, Liquid Disalcid 750mg Tablet 
Zyrtec Liquid Indocin 25mg Capsule 
 *Mobic 7.5mg, 15mg Tablet 
ANTI-INFECTIVES Motrin 400mg, 600mg, 800mg Tablet 
 Naprosyn 500mg Tablet 
Amoxil 250mg, 500mg, 875mg, 250mg/5ml, 400mg/5ml *Vioxx 12.5mg, 25mg Tablet 
Ampicillin 250mg, 500mg Capsule  
Augmentin 500,875mg Tab; 200,400/5 Susp; 200,400Chew  
Augmentin ES 600 ANTI-NEOPLASTICS 
Azulfidine 500mg Tablet  
Bactrim-DS Tablet, Pediatric Suspension Imuran 50mg Tablet 
Cefzil 250mg, 500mg Tablet, 250mg/5ml  Suspension Megace 40mg Tablet 
Chloroquine Phosphate 500mg Tablet Methotrexate 2.5mg Tablet, 50mg Injection 
Cleocin 150mg. Capsule Nolvadex 10mg Tablet 
*Diflucan 150mg Tablet  
Dynapen 250mg Capsule  
E-Mycin 250mg Tablet, EES Suspension AUTONOMIC/ANTISPASMODIC 
Flagyl 500mg Tablet  
Grifulvin V Suspension Bentyl 20mg Tablet  
GrisPeg 125mg, 250mg Tablet Bellergal S Tablet 
INH 300mg Tablet Detrol LA 2mg, 4mg Capsule 
Keflex 250mg, 500mg Capsule Ditropan 5mg Tablet 
*Lamisil 250mg Tablet Donnatal Tablet 
Macrodantin 50mg Capsule, Macrobid 100mg Capsule *Flexeril 10mg Tablet 
Mycostatin Suspension Imitrex Injection 
Neomycin 500mg Tablet Lioresal 10mg Tablet 
Pediazole Suspension Maxalt 5mg, MLT 10mg Tablet 
Pen VK 250mg, 500mg Tablet, 250mg/5ml Suspension Midrin Capsule 
Plaquenil 200mg Tablet Robaxin 500mg Tablet 
Primaquine Phosphate 26.3mg Tablet Zomig 2.5mg, 5mg Oral Disintegrating Tablet 
Pyridium 100mg Tablet  
Rifadin 300mg Capsule  
*Tequin 200mg, 400mg Tablet  
Tetracycline 250mg Capsule  
Vermox 100mg Chewable Tablet  
Vibramycin 100mg Tablet  
Z-Pak, Zithromax Susp  
*Zovirax 200mg Capsule, 400mg Tablet, 800mg Tablet  
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CARDIOVASCULAR CENTRAL NERVOUS SYSTEM 
  
Adalat CC 30mg, 60mg, 90mg Tablet Adderall 10mg Tablet, XR 10mg, XR 20mg, XR 30mg Tablet 
Accupril 10mg, 20mg Tablet Atarax 10mg, 25mg Tablet, 10mg/5ml Elixir 
Aldomet 250mg, 500mg Tablet Ativan 1mg Tablet 
Altace 2.5mg, 5mg, 10mg Capsule *BuSpar 10mg Tablet 
Amiodarone 200mg Tablet Compazine 10mg Tablet, 25mg Suppository 
Apresoline 25mg Tablet Concerta 18mg, 27mg, 36mg, 54mg Tablet 
Aspirin 81mg Tablet (not enteric coated) Desyrel 50mg Tablet 
Avapro 150mg, 300mg Tablet Dexedrine 5mg Tablet, 15mg Spansule 
Calan SR 180mg, 240mg Tablet Effexor XR 37.5mg, 75mg, 150mg Capsule 
Capoten 25mg, 50mg Tablet Elavil 10mg, 25mg, 50mg 75mg Tablet 
Cardizem 60mg Tablet Lexapro 20mg Tablet 
Catapress 0.1mg, 0.2mg Tablet Lithium Carbonate 300mg Capsule 
Corgard 40mg Tablet Meclizine 25mg Tablet 
Digoxin 0.25mg Tablet, Elixir Navane 5mg Capsule 
Ecotrin 325mg Tablet Noctec Syrup 
Hytrin 1mg, 2mg, 5mg, 10mg Capsule Norpramine 25mg, 50mg Tablet 
Imdur 60mg Tablet Pamelor 25mg Capsule 
Inderal 10mg, 20mg, 40mg Tablet Paxil 20mg, 30mg , 40mg Tablet 
Inderal LA 80mg, 120mg Capsule *Prozac 20mg Capsule 
Isordil SL 2.5mg, 10mg Oral Tablet, SR 40mg Tablet Restoril 15mg Capsule 
Lopressor 50mg, 100mg Tablet Risperdal Tablet 
Minipress 1mg, 2mg, 5mg Capsule Ritalin 5mg,10mg Tablet 
Nitrostat 0.4mg Tablet Seroquel Tablet 
Norvasc 5mg, 10mg Tablet Sinequan 25mg Capsule 
Plavix 75mg Tablet Tofranil 25mg Tablet 
Tenormin 50mg Tablet Valium 2mg 5mg Tablet 
Tiazac 120mg, 180mg, 240mg Capsule Vistaril 25mg,50mg Capsule 
Verapamil 80mg, 120mg Tablet Wellbutrin XL 150mg, 300mg Tablet 
Zestril 5mg, 10mg, 20mg Tablet Zoloft 100mg Tablet 
 Zyban 150mg Tablet 
  
ELECTROLYTIC/WATER BALANCE  
  
Aldactone 25mg Tablet DENTAL  
Diamox 250mg Tablet  
Hydrodiuril 25mg , 50mg Tablet Kenalog in Orabase 
Hygroton 50mg Tablet Gel-Kam 0.4% Gel 
Lasix 40mg Tablet, Oral Sol’n Peridex 
Lozol 2.5mg Tablet Prevident 5000 
Maxzide 25mg, 75/50mg Tablet  
Potassium Chloride 8, 10, 20meq ER Tablet PAIN RELIEVERS 
Zaroxolyn 2.5mg Tablet  
 Darvocet N 100 Tablet 
 Demerol 50mg Tablet 
ANTITUSSIVES/EXPECTORANTS/MUCOLYTICS Fioricet Tablet 
 Morphine 15mg Tablet 
Codeine Sulfate 30mg Tablet MS Contin 30mg Tablet 
Humibid LA 600mg Tablet Percocet 5mg/325mg Tablet 
Robitussin Expectorant Tylenol #3 Tablet 
Robitussin AC Elixir Tylenol with Codeine Elixir 
Tessalon 100mg Capsules Tylenol Liquid, Drops 
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EYE/EAR/THROAT PREPARATIONS TOPICAL/RECTAL/VAGINAL PREPARATIONS 
  
Alphagan-P Oph Solution Anusol-HC 2.5% Cream, Suppository 
Artificial Tears *Bactoban Ointment 
Apthous Ulcer Mixture Benzoyl Peroxide Gel 5% and 10% 
Auralgan Otic Solution Cleocin Topical Soln, Vaginal Cream 
Bacitracin Oph Ointment Diprolene 0.05% Ointment 
Betoptic S Oph Suspension Efudex 5% Cream 
Blephamide Oph Suspension Elidel Cream 
Cerumenex Otic Solution Elimite 5% Cream (Permethrin) 
Cortisporin Otic Suspension Erythromycin 2% Topical Solution 
Crolom Oph Soln Hydrocortisone 1% Cream 
Cyclogyl Oph Solution Kenalog 0.5% Cream, 0.1% Cream and Ointment 
Econopred Mild, Plus Oph Susp Lac-Hydrin Lotion 
Flarex Oph Suspension Lidex 0.05% Cream, Ointment, Gel 
Gentamicin Oph Oint, Solution Lotrimin 1% Cream, Solution 
Ilotycin Oph Ointment Mediplast 40% Pad 
Lacrilube Oph Ointment MetroGel Vaginal Gel 
Maxitrol Oph Ointment Monistat-Derm Cream 
Pilocarpine 1%, 2%, 4% Oph Solution Mycolog II Cream 
Polysporin Oph Ointment Nizoral Cream 
Polytrim Oph Solution Noritate Cream 
Sulfacetamide 10% Oph Solution, Oint Nystatin Cream, Ointment 
Timoptic 0.5% Oph Solution Premarin Vaginal Cream 
Timoptic XE 0.25%, 0.5% Oph Proctocream-HC Cream 
Tobradex Oph Susp Retin-A  0.025% Gel 
Trusopt Oph Solution Selsun 2.5% Shampoo 
Vasocon-A Oph Solution Silvadene 1% Cream 
*Voltaren Oph Solution Synalar 0.01% Solution 
VoSol-HC Otic Solution Temovate 0.05% Cream 
Xalatan Oph Sol Terazol-7 Vaginal Cream 
Xylocaine Viscous 2% Oral Sol’n Tridesilon 0.05% Cream 
 Valisone 0.1% Cream 
CHOLESTEROL  Vioform-HC Cream 
 Westcort 0.2% Cream 
Colestid Tablet Xylocaine 2% Jelly, 5% Ointment 
Lopid 600mg Tablet Zovirax Ointment 
Niacin 500mg Tablet, Niaspan 500mg, 1000mg ER Tablet  
Zetia 10mg Tablet OTHER THERAPEUTIC AGENTS 
Zocor 10, 20, 40, 80mg Tablet  
 Aldara 5% Cream 
GASTROINTESTINALS Benemid 500mg Tablet 
 Colace 100mg Capsule 
*Aciphex 20mg Tablet Colchicine 0.65mg Tablet 
Carafate 1Gm Tablet Coumadin 2mg, 5mg Tablet 
Imodium 2mg Capsule Cuprimine 250mg Capsule 
Pancrease Capsule Dulcolax Tablet, Suppository 
Phenergan 25mg Tablet, 25mg Suppository EpiPen, EpiPen Jr. 
*Prevacid 15mg, 30mg Capsule Evista 60mg Tablet 
Reglan 10mg Tablet Fosamax 5mg, 10mg, 35mg, 70mg Tablet 
Tagamet 300mg, 400mg Tablet Lactulose Solution 
Tigan 250mg Capsule, 200mg Suppository Sinemet 10/100, 25/100,25/250 Tablet 
Zantac 150mg Tablet, Syrup Symmetrel 100mg Capsule 
 Zyloprim 100mg, 300mg Tablet 
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DIABETIC AGENTS/SUPPLIES CORTICOSTEROIDS 
  
Avandia 2, 4, 8mg Tablet Cortisone Acetate 25mg Tablet 
Avandamet 1/500, 2/500, 4/500, 2/1000, 4/1000 Tablet Decadron 0.75mg, 4mg Tablet, Elixir 
Glucotrol 5mg, 10mg , 5mg XL, 10mg XL Tablet Florinef 0.1mg Tablet 
Glynase 3mg, 6mg Tablet Hydrocortisone 20mg Tablet 
Glucophage 500mg, 850mg, 1000mg Tablet Medrol 4mg Dospak 
Insulin, Human NPH and Human R Prednisone 1, 5, 10, 20, 50mg Tablet 
Insulin, Novolin 70/30 Prelone 15mg/5ml Syrup 
Insulin, Novolog  
Insulin, Lantus RESPIRATORY AGENTS 
Lancets  
Precision Xtra Test Strips Advair 100/50, 250/50, 500/50 Diskus  
Syringe and Needle, U100, 0.5ml, 1ml Aerobid Inhaler 
 Afrin Nasal Spray 
HORMONES/SYNTHETIC SUBSTITUTES Alupent Inhaler 
 Atrovent Inhaler, Nebulizer Solution 
Clomid 50mg Tablet Azmacort Inhaler 
Depo-Provera 150mg/ml Injection Combivent Oral Inhaler 
Estrace 1mg, 2mg  Tablet Flonase Nasal Inhaler 
Estraderm 0.05mg, 0.lmg Patch Flovent Oral Inhaler 44mcg, 110mcg, 220mcg. 
Norlutate 5mg Tablet NasalCrom Nasal Spray 
Parlodel 2.5mg Tablet Proventil Inhaler, Inhalant Premix Soln. 
Premarin 0.3, 0.625, 0.9, 1.25mg Tablet Pulmicort Respules 0.25mg/2ml, 0.5mg/2ml unit dose 
Prempro Cycle Packs Serevent Diskus 
Prometrium 200mg Cap Singulair 4mg Chewable, 5mg, 10mg Tablet 
Propylthiouracil 50mg Tablet Theophylline 100, 200, 300mg Tablet 
Provera 2.5, 10mg Tablet  
Synthroid  0.025, 0.05, 0.075, 0.088, 0.1, 0.112, 0.125, 0.15  
Tapazole 10mg Tablet SUPPLEMENTS 
Demulen 1/35 Tablet *Calcium 600mg with Vit D 125 IU Tablet 
LoEstrin FE 1.5/30 Tablet  Ferrous Sulfate 325mg Tablet, Drops 
Lo-Ovral Tablet Folic Acid 1mg Tablet 
Nor Q D Tablet Multi-Vitamin Tablet 
Ortho-Cyclen Tablet *Prenatal Vitamin 
Ortho-Evra Patches Pyridoxine 50mg Tablet 
Ortho-Novum 1/35, 777 Tablet Thiamine 50mg Tablet 
Ortho-Tricyclen Tablet Vitamin B-12 Injection 
Tri-Levlen Tablet  
  
*FORMULARY RESTRICTIONS;  
BuSpar:  Psychiatry only for doses above 30mg daily. Calcium D 600mg: Twice daily dosing only 
Vioxx, Mobic:  Once daily dosing only. Zyrtec:  Once daily dosing.  Syrup: 6 years and under only. 
Diflucan: One dose therapy for vaginal candidiasis only 
Flexeril:  21 days only and no refills. 

Zovirax: Primary Genital Herpes: 400mg TID for 10 days, NR 
               Recurrent Genital Herpes: 400mg TID for 5 days 

Prenatal Vitamins:  Pregnant or nursing mothers only.                Chicken Pox:  Adult - 800mg 5 times daily for 7 days 
Prozac:  Psychiatry only for doses above 40mg daily.                Chicken Pox:  Child - 80mg/kg/day in 4 divided doses 
Lamisil:  Fingernail: Daily X 6wks; Toenail: Daily X 12 
wks 

               Shingles:  800mg 5 times daily for 7 days 

Aciphex, Prevacid:  Once daily dosing only. Voltaren Oph Solution:  Limited to 1 bottle for acute treatment 
Bactroban Oint:  Limited to one tube, no refills. Tequin: Second-line agent only  
  
 
The following abbreviations are NOT to be used in prescription writing due to possible misinterpretation: 
µg, TIW, hs, qd, qod, MgSO4, MSO4, MS, u, IU, zero after decimal point, or no zero before decimal 
point. 


